


CYLINDER ASSEMBLY wreeeeeseeees
VALVE MECHANISM: reure s

CRANKCASE COVER-eererer @ romenrineemesinanin o

OIL PUMP v cnerenonenn
CRANEKCASE seeertserarcoarcsnctasnnasionsanncenans

CRANKSHAFT/PISTON/CONNECTING ROD COMP- -+

TRANSMISSION MECHANISM:eeeeerreeeeees
GEARSHIFT MECHANISM reorecerencerennceces
MAGNETO COMP eeeeeorerrsenecranesanne

ELECTRIC STARTING MECHANISM:eeerercecrernnrenaneennene

CARBURETOR o+ evesenerarreasnnnentacescinee

REAR CRANKCASE COVER---ceeervreeseraecismanctaa.

FRAME «+cccscencencee

FRONT FENDER eeraeeaen e
REAR FENDER

REAR ARM rererorenraninonnoanes

SHAFE DRIVE -cerecmeees

REAR SUSPENSION wecvererevscsrarenones

H X
(INDEX )

<N N W

550
12
14
.-.15
16

18

~19
ce20
w21
22
23

04

STEERING overereccenes

FRONG SUSPENSION, WHEEL---crcerererernrceenecnencneeces

FUEL TANEK -eeererereracnscanns

SE AT seeerecesnreccccncs

FRONT WHEREL-+-seoeesrevesvreerseeenniosnnen
REAR WHEEL eveeeeeerreeesorenesessnecees

h STEERING HANDLE. CABLE sc-eeereerecenses

STAND. FOOTREST sserreeencnsacnes

G:I A_RD ses eses a0 ses ve
HEATLTOHT coveerenrer

HANDLT 3WIF H. LEVER-+-eerr

ELECTRICAL 7+ »
ELECTRICAL 2-e- - oo

EXHAUST MUFFLER--ooeee oe e

REAR LAMP - crececroesse

WIRE HARNESS cecveeceramncnarccnes
ACCESSORY T crevrecenncnrnmnnmonennanen

ACCESSORY Il -reveerecceeenss

ACCESSORY M eeeververeemennereees

...25

26

27
28
...29’
30
32
.33
34
35
36
37
.33
-39
40
41
o4
43

...44

i ::4)'



FIG.1 K4 &4 CYLINDER ASSEMBLY
RET )
No,| PARTNO. DESCRIPTION % K Q'TY

1 | 90101-20100000160 | O-RING 10 x 1.6 O EHE 10x L6 1
2 |91138H008-0000 | STUD M6 x 35 TS ORISR V6 x 35 2
3 | 157B1008-0000 | VALVE STEM SEAL ASSEMBLY HihERE 2
4 |81300-1006-0000 | SPARK PLUG (D8TC) KAEFE(DBTC) 1
5 | BOS789000600287 | BOLT M6 x 28 1244 M6 x 28 3
6 |BOST8000600127 | BOLT M6 x 12 23 M6 x 12 1
7 | 93301-70651012000 | WASHER 6.5 x 1 x 12 (ALUMINIUM) |43k 6.5x 1 x 12 1
8 |1126402-0000 | UPPER COVER, CYLINDER HEAD Srk i
9 190103-4008-000 | GASKET,CYLINDER HEAD UPPER Sk - HwHE 1

o ! U7B-JB4-0000 | COVER CYLINDER HEAD ASSEMBLY | “Rfit k4 & I

1 [2l-Em | BOLTM6 x 22 U 6 x 22 )

7 ;;;u;)sum BOLT M8 x 78 SR M8 x T8 1
13 |0330) 9<zA8R | V/ASHER 85 x 22 x 18 (COPPER) A 85x22x 18 1
14 11101}1034—(1)(1)_ L a Q_:‘u_ww, CYLINDER BLOCK ST 1
15 | 90205-J034-0000 GASKET CVi :NDER BLOCK | R 1
16 | 9022B-J034-0000 GASKE’I_‘ ;m_s;uﬁ CYLINDER HEAD |SILk&HMEE 1
17 19152-10002000000 | DOWEL PIN 10_ x—z(; // ELIH 10x20 3

______ -
_____ |




FIG.2 BES#l#] VALVE MECHANISM

%Eg PARTNO. DESCRIPTION A S Q'TY
I |ISIOIJB4000 |INLET VALVE AT |
2 | I5702-J034-0000 | EXHAUST VALVE HK1 i
15706-1008-0000 | SEAT, OUTER SPRING, VALVE KIS EEE (F) 2
15708-1008-0000 | SEAT, INNER SPRING, VALVE SITHHMEERE(T) 2
15703-1008-0000 | VALVE OUTER SPRING ARARE Y5 2
15704-1008-0000 | VALVE INNER SPRING KITH M F 2

15705-1008-0000 | RETAINER, VALVE SPRING SRR L) 2
IS707-108-0000 | VALVE COTTER K14k 4
1540310080000 | ADJUSTING NUT, VALVE CLEARANCE |45 |7 (8] B % 5 42 A 2
| 15404-1008-0000 | ADJUSTINGSCREW,VALVECLEARANGE SITE BRI | 2
7:5530; R085018000 | WASHER 8.5 x 2.2 x 18 (COPPER) HIE 8.5 x 2.2 x 18 3
_91_80_—1'[&—0‘") BOLT M8 x 28 T IERFIEM M8 x 28 3
wmﬁ@E)WMHBMMﬁ%mMnmum SINEEA4 l
1mwm$;TﬁBWMAmmmHMD HEFT T 48 1
1532A-1008-0000 ;E;&QﬂMMY WeAT A & 2
OIB-SI2302000 | WAVE \;'AST;LR_L 3% 0.2 x 209 WIEHRE 123 x 02 x 209 1
15407-1008-0000 | LOWER ROCI‘QE\ A TiE 2
15408-1008-0000 ﬁmmuwmn&éng T8 1

19 | 90101-20180000250

0O-RING 18 x 2.5

20 | 1510A-T008-0000

.
OJEHH M 18 x 2.5

ASSEMBLY, TIMING DRIVEN SPROCLET

IE i B 3l 147 4 45

21 | 93301-51421024000

WASHER 14.2 x 1 x 24

MEHERE 142 x { x 24

22 15105-J034-0000

CAMSHAFT

B0 A i 5

| 23 | ooi01-20200000250

O-RING 20 x 2.5

OB EE R 20 x 2.5

24 | 15109-1008-0000

SPRING, CAMSHAFT, VALVE

B2 ™ 2 3

<




FIG.3 fi#li4i2 CRANKCASE COVER
RET ;
NO.| PARTNO. DESCRIPTION & W Q'TY
1 | BI66740A0600407 | BOLT M6 x 40 NEIRER M6 x 40 10
2 | Bl66M0A0600507 | BOLT M6 x 50 B2 M6 x 50 l
3 | 1242690080000 | WINDOW, OIL LEVEL HLIW MR & !
4 {90304-1006-0000 | OIL SEAL 16 x 28 x 7 B ahilimEt 16 x 28 x 7 !
5 | BOOR0S00252 | SCREW MS x 25 $BRET M5 x 25 i
6 |om071006-0000 |OILSEAL6.S x 14.5 x 7 A 65 x 145 %7 |
7 | 93301-60671014400 | THRUST WASHER 6.7 x 1 x 14.4 IR 6.7 x 1 x 14.4 1
8 [87301-1008-0000 | EXPORT SHAFT o At !
9 | 22424-1008-0000 CONTROLLINGARMASSEMBLY,CLUTCH BABBRIEHS 1
| -1:]90101-1%8(11)190 O-RING 68 x 1.9 0 IFEEE 6.8 x 1.9 I,
l—g,_m%moo SPRING, CONTROLLING ARM, CLUTCH | ¥ & %5 3 Y\ 4 11 9% I
12 2247+ 008-X00 | CAM, CLUTCH SEPARATE EABRABOR 1
13 915@-;; o ™1, CONTROLLING ARM BOE 1
14 | D100 ‘,’,F;‘.'QT&I’LY, RIGHT CRANKCASE COVER | AR AE (LK) |
15 | 14301-1006-0000 DIPSTLOK (LR A A 1
16 | 0101-10180000300 | O-RING E:._zy_' 0T EE 18 x 3 !
17 |ol521-0B00I000D | DOWEL PINS x 14 R 8 x 14 2
18 |90206-1008-0000 | GASKET, RIGHT CRANKC/ 5% COVER 1 e 4 1
19 |DBI66740A0600407 | BOLT M6 x 40 / /NI M6 x 40 5
0 |peamoosw |BoLTMe xs0 LN M6 x 50 2
21 | BIE6740A0600207 | BOLT M6 x 20 AEEIRH M6 x 20 3
22 | Bi6670A0G0087 | BOLT M6 x 28 NZIRE M6 x 28 2
23 | BO0BIGO0G0I22 | SCREW M6 x 12 2T M6 x 12 4
24 | 91521-10001400000 | DOWEL PIN 10 x 14 ENLE 10 x 14 2




FIG.3 th§i#55 CRANKCASE COVER

N1 PaRTNO, DESCRIPTION % % |Q'TY
25 | 90I01-10132000265 | O-RING 13.2 x 2.65 OIEFHE 13.2 % 2.65 1
26 | 1233-GO11-0000 | CAP, SMALL VIEW HOLE AT I
27 | 92102-000HKI01410 | NEEDLE BEARING (HK101410) AR (HK101410) |
28 [90204-1008-0000 | GASKET, LEFT CRANKCASE COVER Zc i i 46 6 25 B 4L I
29 | 12301-1008-1000 | FRONT COVER, LEFT CRANKCASE | ZEhbgERTS: @) 1
30 |12302-008-0000 | REAR PART, LEFT CRANKCASE COVER | Zz it 22 (5L 3K) 1
31 | 90101-10274000265 | O-RING 27.4 x 2.65 OB H{E 27.4 x 2.65 [
32 | 12307-108-1000 | DECORATE COVER,CRANKCASE LEFT | 7 ffy i 4 Tl 25 3¢ 41 35 1
33 | BI66M0A0S00257 | FRONT COVER INEEIEAR M6 x 25 i

’_ja, 90101-1062000030 | BOLT M6 x 25 OmEE 62 x3 | |

(& +' 28-008-1000 | 0-RING 62 x 3 XK 1 5 35 I




FIG.4 545 (CCHRE) CLUTCH

leg PARTNO. DESCRIPTION P 'TY
1 |2234-4008-0000 | TOP ROD, CLUTCH BE G I
2 |22401-1008-0000 |SLEEVE, CLUTCH SEPARATE HERSBEME 1
3 |91129:008-0000 | BOLT M6 x 25 BEAREZAEHR M6 x 25 6
4 | 92102:00000006001 | BEARING (6001) K (6001) 1
5 |2121J84-0000 |END COVER, CLUTCH Ba Y 3 |
6 |22142-1008-0000 | SPRING, CLUTCH BEGHME 6
7 | 91403-1008-0000 | CIRCLIP 20 BEA SR 20 1
8 [22105-J0%4-0000 |CENTER SLEEVE, CLUTCH BHEBDLE 1
9 |2214-J034-0000 | FRICTION PLATE, DRIVE, CLUTCH BEBEIEER 6
3 20_: 015-J034-0000 [ FRICTION PLATE, DRIVEN, CLUTCH HEMMNIER R 5¢
I -;_'- E ,7‘_'_1 4000 | PRESSURE PLATE, CLUTCH BAEBELE 1
2| 2071006 00 | SPLINE WASHER, CLUTCH HAREERE 1
13 | 215 -Km;;ﬂ; | GUTER CASE ASSEMBLY, CLUTCH BAEWIEAE 1
14 22(11)—1034—4111)‘ VA :s—szmm Y. CLUTCH HABSEN (VAR i




FIG.5 #liH % OIL PUMP
I;IEC;F PARTNO. DESCRIPTION 4 Q'TY
1 | 14200-1006-000 | ASSEMBLY, OIL FILTER HIL I 8 7 0% A I
2 | 14201-1006-0000 | THROUGH OIL TUBE, OIL FILTER LRI E SR S M 1
3 | BOOS2000B0I2 | SCREW MS x 12 14T M5 x 12 3
4 | 1422-1006-0000 | SPRING, THROUGH OIL TUBE FMEWE 1
5 | 14207-006-0000 | COVER, OIL FILTER" PlimiEFE RS 1
6 | 14208-1006-0000 | SPLIT PIN, OIL FILTER YL I8 25 97 O &4 l
7 | 90200-1006-0000 | GASKET, END COVER, OIL FILTER B 7 2% o 55 9 d I

8 | 142054006-0000 | OIL FILTER BODY HLIh i 7 2K I
9 |23101-1008-0000 | DRIVER GEAR F i I
;—_T?_, 14100-1008-0100 | ASSEMBLY, OIL PUMP Pl 7 &B 4 "
{0 Ipoeoon0oi2  [SCREW M4 x 12 1241 M4 x 12 2
i T ':;;&;-}uom COVER, OIL PUMP B R 35 4R 1
13 1@& ;o‘m ' TNNER ROTOR, OIL PUMP HLIM R 5% T !
14 141 fz-mos-oIzT'&m‘xt R7TOR, OIL PUMP HLIM R S 6 1
15 | 14110-1006-0100 J;Ti 2P Pl R F I
16 | 14102-1008-0100 GEAR: c_n: PP LM E R i I
17 | 1410710080100 | DRIVE SHAF TJ r_rv}v,; 7 7 %8 I8 3 il 1
18 1411310060000 | COVER, OIL PUMP G]—Z/_‘ 7 HLIM R 5 55 1
19 | BOS7TR000500207 | BOLT M5 x 20 7/( ), ﬁ& M5 x 20 2
20 |BOOBISOIOEO032 | SCREW M6 x 30 e/ 24T M6 x 30 2

21 | 90101-10094000240 | O-RING 9.4 x 2.4 OIBEEIE 9.4 x 2.4 2




FIG.6 Hi3h48 CRANKCASE

Rl\}fg PARTNO. DESCRIPTION % % |Q'TY
1 |o11g31008-0000 | BOLT WAL TER I
2 | 24210080000 |BRACKET, STEEL, CLUTCH EAWMERIE !
3 |91212-1008-0000 | NUT M8 x 32 &hirsk AB B3 M8 x 32 4
4 |9301-C1252020 | WASHER 12.5 x 2 x 22 TR 125 x 2 x 22 2
5 }91102-1008-0000 |STUD B KT KERE B 2
6 |DB05780000600287 | BOLT M6 x 28 1244 M6 x 28 2
7 {91405-5006-0000 | CLIP 15, BREATHER TUBE BEEFRE ¢ 15 1
8 |121059008-0000 | BREATHER TUBE EWRE I
9 101521-10001400000 | DOWEL PIN 10 x 14 ELLH 10 x 14 4
l-'”o“i o01-00ONK152312 | NEEDLE BEARING (NK152312) FEHR (NK152312) 1
B th E:z Y0606 | BEARING (6006) Tk (6006) 1
3 qif;&xx_x)ia_ng NEEDLE BEARING (HK2110) REMRRR (HK2110) 1
13 | 122B-7353 W01 | ASSEMBLY, LEFT CRANKCASE A isEaAE 1
14 mlmm "t‘L-A—B;\Io‘.(E’?m) 7R (6204) 1
15 | 90303-1006-0000 011:-;:&?20‘ v 34 x7 Bil%himdE 20 x 34 x 7 i
16 |91101-008-0000 [STUD A Y (7~ SRk R A 2
7 |bicamonm |BOLTM6 x 20 INEEIEAE M6 x 20 2
18 | 23603-JA59-0000 | BRACING PLATE, IDLE-S:{ﬁ—l‘_ 150 AT ST R !
19 |92102-0000006202Z | BEARING (62027) > /( -"_",l—f.;}?( (62027) 1
20 |1212-1008-0000 |LOCATING PLATE, GEAR "~ riﬁ!ﬁ’a E LR 1
21 |BOSTRR000600127 | BOLT M6 x 12 12 M6 x 12 2
22 |03n-008-0000 | OIL SEAL 34 x 50 x 7 s 34 x 50 x 7 1
23 | BI66MPADGGSYT | BOLT M6 x 50 AR M6 x 50 9
24 | 1213340030000 | ASSEMBLY, PRESSURE PIN. EaEHAas i




FIG.6 th3hi%§ CRANKCASE

38 [ 15108-1008-000

1?\%[; PARTNO. DESCRIPTION % R Q’'TY
25 [ 93301-60671014400 | WASHER 6.7 x 1 x 14.4 B 67 x| x 144 |
26 | BOSTR3000600257 | BOLT M6 x 25 124 M6 x 25 1
27 [90301-1006-0000 | OIL SEAL 14 x 28 x 7 TR 14 x 28 x 7 I
28 | [43IB-1006-0000 | ASSEMBLY, OIL FILTER SCREEN Hlimd 1M AH & 1
29 | 1421-006-0000 | SPRING, OIL FILTER SCREEN -| DLl A U R i !
30 [9010I-10350000300 | O-RING 35 x 3 OB 35 x 3 I
31 | 1230-4006-0000 | CAP, TAPPET ADJUSTING HOLE NNEHF I
32 | BIGGM0A0600957 | BOLT M6 x 95 NEEIRE M6 x 95 I
33 | 92102-000HKI0I410 | NEEDLE BEARING (HK101410) BEH R (HK101410) %

/R ! 1212B-JA59-0000 | ASSEMBLY, LEFT CRANKCASE Zh A A I

—7; | Jﬂ‘ AS9-0000 | GASKET, CRANKCASE ith % 48 5 S 2R !

}‘3% N ;;\—B-?oém RETAINER, CABLE =y |

37 Bl6’:7ACA'.R1X)'Z"—'[ 30LT M6 x 12

/NGB M6 x 12

FSTO2 VAT, CAMSHAFT

T 8 b 4 4




TFIG.7 phal /3598 | EFFER M CRANKSHAFT/PISTON/CONNECTING ROD COMP

RN\ WA _ .

e PARTNO. DESCRIPTION % W |Q'TY
1 |1310A-J034-0000 | ASSEMBLY, PISTON RING 1% 28 3 S 1
2 | 13103-J034-0000 | PISTON RING (1ST) WHEH— |
3 | 13104-J034-0000 | PISTON RING (2ND) MEF_Z 1
4 |13120-J034-0000 | ASSEMBLY, OIL RING MAHAE 1
5 |9M01-I006-0000 | CIRCLIP, PISTON PIN i FE A B 2
6 |13102-J034-0000 | PISTON PIN IHEEH !
7 | 13101-J034-0300 | PISTON I %€ 1
8 |913-006-0000 | NUT Hlith UE 75 2R 0B |

9 2004-006-000 | DISH WASHER, CLUTCH BaRELRE |
1 ! 22100-00063-28-P5 | BEARING (63/28/P5) Tili7K (63/28/P5) r

\ T ﬁ| Fm #4000 | ASSEMBLY, CONNECTING ROD EIF =AY 1

12 {91006 4000 | SEMICIRCULAR KEY 25 x 14 x 4 TR 25 x 14 % 4 1
13 [92102-5¢ A tz:lj ARING (63/28/P5/Z) fili7k (63/28/P5/Z) I
14 15101—1008—(1)00- : 1;;5\': DIV E SPROCKET ER EF R ]
15 | 91106-1008-0000 BOLTu_/I_f‘-x -s BEFRPLEARIRE M10 x 36 |
16 | 13203-J034-0000 ASSEMBL{&JNEEM—-B D 3CRANKSHAFT it Ay 32 AT 4 44 I




FIG.8 £ Z1#l# TRANSMISSION MECHANISM

1;%? PARTNO. DESCRIPTION % W Q'TY
1 |2320-JA59-0000 | MAIN SHAFT ASSY FHIAE 1
PI-EISAR00 | THRUST WASHER 152 x | x 25 IEERE 152 x 1 x 25 1
B24-JAS9-0000 | REVERS DRIVE GEAR, MAIN SHAFT B EFH R 1
B20-JAS-0002 | MAINSHAFT 2ND SPEED GEAR Ehh2 R |
2303-1008-0000 | SPACER WASHER Wi iR E 3
BO0SY402200000000 | CIRCLIP 20 4 20 3

B20-JAS9-0003 | MAINSHAFT 3RD SPEED GEAR 43 i P
B20-JAS9-0004 [ MAINSHAFT 4TH SPEED GEAR F 4 B4 I
BDIJAS9-0000 | PIVOT, MAINSHAFT ki PN !
| 93301-E2000527000 | THRUST WASHER 20 x 0.5 x 27 IEHERE 20 % 0.5 x 27 !
L_l_ N 12373 1A59-0000 | ASSEMBLY, STARTING GEAR BEIHRAS 1
2 U@Q&-ﬂ 9-0M0 | ASSEMBLY, COUNTERSHAFT Al 48 & 1
13 B(W,(“;:(;‘gl) '30LT M6 x 10 B2 M6 x 10 2
14 23402-M._, F_.'>E[P 3 °L1TE, DRIVE SPROCKET R A E R 1
15 1 23401-1008-0000 L»_‘—»/F—SI’F(' TET FH I
16 | 93301-E2001027000 THRU;’l—‘.;IATJLﬁ M) x 1 x27 IEHESRE 20 x | x 27 1
17 | 23M7-JA59-0000 |SLEEVE, COU-I\'TL[_{.‘-;.Y—‘A—T”,‘ GTAR Bl i 5 2= I
18 |2343-JA9-0000 |REVERS DRIVE GEAE{,_r_f—LJ-NTEBs;IAET 7 %l 450 4 5 % 1
19 |23242-JA59-002 | COUNTERSHAFT 2ND SPEEbZF-A; )/ rﬁsum 2 Hig e I
20 | 23241-JAS9-0000 | PIVOT, COUNTERSHAFT M/ Rl 3 2 !

21 | 93301-E1501030000

THRUST WASHER 15 x 1 x 30

IRHERE 15 x 1 x 30

22 | 3242-JA59-0003

COUNTERSHAFT 3RD SPEED GEAR

w3 e

23 | 23242-JA59-0004

COUNTERSHAFT 4TH SPEED GEAR

Al 4 B

24 [ 23223°1006-0000

SPACER WASHER

BRIRE




FIG.8 'ﬁ?i‘\ﬂmw TRANSMISSION MECHANISM

e PARTNO. DESCRIPTION % W |QTY
25 |2303J008-0001 | BUSH,COUNTERSHAFT IST SPEED GEAR |Rllfili | # 5 R4 & I
26 |23242-JA59-0001 | COUNTERSHAFT IST SPEED GEAR kR SRR i 1
27 | 232390080003 | BUSHSTARTINGGEAR,COUNTERSHAFT RlihA shif i E 1
28 |23M8-JA%-000 |IDLE GEAR, COUNTERSHAFT STARTING | &l % J 35 # 15 48 l
29 | 93301-E1501020000 | THRUST WASHER 15 x 1 x 29 IEHEERE 15 x 1 % 29 1
30 | 2360R-JA59-0000 | PIVOT, REVERSE GEAR IDLER WHEEL | {8 #%4 & §& .1 I
31 | BO089301260000000 | CIRCLIP 26 ' 4 26 !
32 |2B6M-JAS9-0000 |IDLER WHEEL B 1H 4 !
23 | 02102-00000006000 | BEARING (6000) ik (6000) 1

_‘_"_{jfzc_mmmmm CIRCLIP 10 i 10 I

L
|
|V
O~
e —y




FIG.9 ZA# Hl#) GEARSHIFT MECHANISM

11{\%1? PARTNO. DESCRIPTION £ TR Q'TY
I | 24300-1006-0001 | ASSEMBLY, GEARSHIFT LEVER B A !
2| BOOS401 120000000 | CIRCLIP 12 HE 12 I
24303-1006-0000 | SPRING, GEARSHIFT LEVER R 1
24319-1006-0000 | LEVEL, GEARSHIFT e IR !
24301-1006-0000 | GEARSHIFT SHAFT - | i
2302-1006-0000 | RETURN SPRING, GEARSHIFT LEVER 4% 4% [l {7 3 5% I

93301-51400520000 | WASHER 14 x 0.5 x 20 B 14 % 05 x 20 2
BO0R0L140000000 | CIRCLIP 14 iR 14 ]
BI66740A0600127 | BOLT M6 x 12 INETIRAR M6 x 12 1
24107-1006-0000 | SHAFT, FORK - [#& X 1
!L-Z'"F" JA59-0300 | RIGHT FORK, COUNTERSHAFT Al il A 3k 3 ]
’z; E)C;J'mmm CENTER FORK, MAINSHATT EXiE 38 i
1% 1;5_9;*;3 ,AEI‘T FORK, COUNTERSHAFT Bl 2tk X i

BOSTRH00060057 | ROLTME » 25 24 M6 x 25 1

BSOS | WASHH € Hisk 6 |

24202-1006-0600 STOPP;N},_E.E AER |

17 | BOOLI0IONIONM [PIN 4 x 10 4 /T 4x10 1

' 18 |M23-JAS-I600 |GEARSHIFTDRUM ) R R B |
19 |035-00B-000 |OILSEALI4 x 22 x 5 . —Tff.!i_»f'kimﬁ 14x22x5 1

‘ 20 [8303B-JAS9-0000 |CABLE ASSEMBLY, GEAR IN_DEATI\_)EE HiRLHRAS i
21 | BI66740A0600127 | BOLT M6 x 12 INEEIRHE M6 x 12 |

22 | BOST83000600207 | BOLT M6 x 20 2R M6 x 20 i

23 | 2434A-1008-0000 | LOCATING PLATE UNIT EMRAE I

24 | 2430410080000 *| RETURN SPRING, LOCATING PLATE ™| % o1 4 fir Wi 1




FIG.9 Z#JL#8 GEARSHIFT MECHANISM

leg PARTNO. DESCRIPTION & Q'TY
25 | 8805B-JASS-0000 | ASSEMBLY, REVERSE GEAR GUARD [P S (RIS |




FIG.10 #ZHHLE K MAGNETO COMP

l?qu PARTNO. DESCRIPTION % W Q'TY
1| &100-008-0000 | MAGNETO Tk e Bl |
2 | 82130-008-0000 [ROTOR ASSEMBLY, MAGNETO AR R o e 1
3 | 821200080000 | STATOR ASSEMBLY, MAGNETO HERYLETFAE 1
BOOR23000500162 | SCREW M5 x 16 1257 M5 x 16 2
BOS7R3000500257 | BOLT M5 x 25 2R M5 x 25 3




FIG.11 )2 31## ELECTRIC STARTING MECHANISM

%Egj PARTNO. DESCRIPTION % W Q'TY
1 |8200-4008-0000 | ASSEMBLY, STARTING MOTOR 7 3h B HLAR I
2 |21409008-0000 | SHAFT, DOUBLE GEAR WL ST 1
3 | 93%01-51050518000 | WASHER 10.5 x 0.5 x 18 TR 105 x 05 x 18 4
4 |21421-1008-0000 | DOUBLE GEAR (1ST) WERTEE (—) I
21401-1008-0000 | DOUBLE GEAR (2ND) BEEWER (5 1
BOOO70010800187 | SCREW M8 x 18 2L M8 x 18 3
2(308-1008-0000 | OUTER CASE, STARTING CLUTCH BEhE A I 1
20302-1008-0000 | SIDE COVER, STARTING CLUTCH BEhEE M. 1
| 21422-1068-0100 STARTING MOTORDRIBEN SPROCKET | & 8h K% 1
! 230080000 | SPRING, ROLLER, STARTING CLUTCH | B @& sk ) ¥
(¢ t—h 2000 | SOCKET, SPRING, STARTING CLUTCH | ah B & R EE 3
711;/;1(_)69‘4-00\ ROLLER, STARTING CLUTCH REBEREE 3
2130rsmx;)r_ VI_A“);EMBLY, STARTING CLUTCH BEE A S |




FIG.12 CARBURETOR
Aﬁg?{' RI\]IEOT PARTNO. DESCRIPTION % B |Q'TY
1 1161000-001 CARBURETOR ASSY it &3 Bk PZ26 ]
2 (161001-001 AIR THROTTLE TR 1
3 [161002-001 NEEDLE, OIL i 1
4 [161003-001 CIRCLIP FFOHE |
5 |161004-001 CLIP VM 1
6 |161005-001 RETURN SPRING,AIR THROTTLE |5 & |7 [l {1 3t 5% 1
7 |161006-001 GASKET,UPPER COVER 1o 5 T 1
8 (161007-001 UPPER COVER - 1
9 [161008-001 GROMMET,CABLE MR E |
10 (161009-001. SEAL RING. & 1
11 |161010-001 ADJUSTINGSCREW,AIRTHROTTLE TR 1
12 [ 116) £10-002 SPRING,ADJUSTING SCREW FRITHRE5HE 1
17 1160030-L91 CARBURETOR BODY A i 45 A 14 28 14 1
14 160—1;?:;;\1_ QO CTASKEY, FLOAT CHAMBER FTFEHHRT 1
15 160002—00—1_ / L E)f;_w _SCREW Tl A T 1
16 {160003-001 DRA'Y GAS)IT i 2 F 1
17 |160004-001 BODY b:()_A’_F- 4 FFERGE 1
18 [160005-001 SCREW UNIT WRET 4 1 3
19 {160006-001 FLOATPN ki 1
20 |160007-001 FLOAT COMP K T A ]
21 |160008-001 HOOK,NEEDLE VALVE B IR 47 #4 ]
22, |160009-001 NEEDLE VALVE & I I
23 1160010-001 PILOT AIR Eigi) 1
24 1160011-001 JET, NEEDLE 3 TR s A 1




FIG.12 CARBURETOR

AT 2] paRTNO. DESCRIPTION % B |QTY
25 |160012-001 MAIN JET Eygli] 1
26 160013001 O-RING B 1
27 |160014-001 WASHER HE 1
28 |160015-001 SPRING B 1
29 |160016-001 ADJUSTING SCREW,IDLE BT A I
30 |160017-001 CLIP R §iE 1
31 }160018-001 HOSE BRE l
32 [160019-001 AIR CLEANER ASSY 25 4 7% 1
33. {171000-001 CLAMP, AIR CLEANER ik 1
34 [171001-001 STAY, AIR CLEANER YRR IR 1
35 |171002-001 | BOLT M6 x 16 B2 M6 x 16 2

‘.__._




FIG. 13 REAR CRANKCASE COVER

":;‘ ﬁféf: PART NO. DESCRIPTION % B | QTY

1 |241000-001 |FRONT CRANKCASE Bl 5 2 4 1k i
2 |241001-001 |C-RANKCASE, REAR ¥ !
3 |241002-001  |BEARING (B6006) i & 1
4 |241003-001 |GEAR DRIVE EFH 1
5 |241004-001  fouinv PINION # !
6 [241005-001  |goLT, FLANGE (M6) g 6
7 1241006-001 PIN Tl 1 ’
g |241007-001 |yosE WEE i
9 |241007-002 | PLUG, STRAIGHT SCREW SR/ gE 171
10 }241007-003 |PLUG, OIL R/ FHE /1
'l |241008-001  |BEARING (B6005) i & 1

;_ . '2{1_()09—001 GEAR, FINAL DRIVEN M3l 8 4 1

| 2 2sz010 001 |creLp +m® 1
14 |261i-0"  LAYLE, DRIVE 1% 3 4 !
15 |241012-031  ({BZADING (B6303) S & !
16 |241012-002 |HOUSING, BEARING E3 I
17_|241012-003 |ORNG o MmE 1
18 {241012-004 [NUT BIE R I
19 |241012-005 |OIL SEAL W, il £ 1
20 |241013-001 |QUTER COVER, LR. CRANKCASE I

TR %




FIG. 14 FRAME :

ASSY.| REF.| pypr NO. DESCRIPTION % W QTY

NO. | NO.

1 |511000-001 |FRAME COMP. FH 1

s |511001-001 |BUSH, SOLID #E 2

19-A | ¢ |511002-001 |NIPPLE, GREASE T ik % 8

7 |511003-001 |BUSH1 HHE 1

8 |511004-001 |PIPE REWE 2

2 {511004-002 {BOLT, FLANGE g8 1

3 |511004-003 |BOLT, FLANGE LR 1

4 |511004-004 |NUT, SELF-LOCKING L2 B52 2

9 . | 725000-001 |TOOL KIT TR 1

|r P/ | 10 |211000-001 | GEARSHIFT PEDAL AERRER ¥

T 145 Tis2200-001 | FaAN JUB 1

T Iz—J 152701-001 | FAN COVER 0=kl 1

13 1 1swp-001 | STAY, FAN KBy 1

14 15;:-,-4 ;1;1 | RO TM6% 16 BEHM6 x 16 2

15 152204-(-)5 ) { E_o—z";_ilm x16 $2HM4 % 16 4




FIG.15 FRONT FENDER

ASSY.| REF.| b, ¢t NO. DESCRIPTION &% & Q'TY
NO. | NO.

1 | 8041060-001 | FRONT FENDER COMBP. 7 35 1B 45 1

2 | 804100-002 | SCREW, BINDING 2R 2

3 | 804100-003 | NUT,-SELF-LOCKING 62 2 2

4 |804101-001 | DUCT W% R, 0 e 2

5 | 170100-001 | GUIDE HEREH IR 2

6 |170100-002 | SCREW gz 2

20-A | 7 |170100-003 | WASHER ¥ -

10 | 170101-001 | CAP, CLEANER CASE 1 5 1

11 | 170101-002 | SEAL 3| 1

% 8 |170102-001 | HOOK e 4
f-"' T e 170102-002 | HOOK BEREFF 1
| 1 002003 | BOLT 2 2
_—I; 1 0102-004 BOLT, WITH WASHER g 2
14 | 17017-%5 | ~UT, SPRING *F 4

15 807106—?&1i[}’ EzzEl} FRONT 2 i i 1

16 |807100-002 | BCL'f, HEXAGON SOCKET HEAD| 42 2

17 {800600-001 | COVER, T07 0 4 b 1

18 |800600-002 | RIVET REELETAH | o

19 |804004-001 | STAY,FENDER1 IRER R 1

20 |804004-002 | BOLT, FLANGE g8 2




FI1G.16 REAR FENDER

ﬁf‘ PART NO. DESCRIPTION % Q'TY
1 | 805100-000 BOLT, WITH WASHER 2 3
2 |805100-001 | REAR FENDER COMP. JEERAR 1
3 1533100-001 | STAY,FENDER ] ZEiE s 1
4 |534100-001 | STAY, FENDER 2 g4 1
904221-001 | GROMMET W 2
6 |904221-002 | BOLT, FLANGE B 4
| K »~
AN _’. S
|
f e
NN 974
...... -
"/




FIG.17 REAR ARM
2‘3)‘“’ PART NO. DESCRIPTION % Q'TY

I |523100-001 { REAR ARM COMP, JEEX g4 !
2 |523101-001 | AXLE.,WHEEL SEX i
3 |523101-002 { WASHER, PLATE BEL {37 28 1
4 1523101-003 ¥ BOOT, RUBBER B2l 1
5 {523101-004 CLAMP, HOSE +H 1
6 1523101-005 | NUT, SELF-LOCKING 322 3
7 | 523102-001 COVER JEBrRART 1
8 1523102-002 | BOLT, FLANGE e 4

O - 2L

17




FIG. 18 SHAFT DRIVE
‘;‘g' PART NO. DESCRIPTION %2 % Q'TY
1 | 242000-001 | HOUSING, DRIVE SHAFT | EfEsEk !
2 | 242001001 | BREATHER . R 1
3 | 242002-001 | HOSE (L1200) ARE 1
4 | 430003-001 | COUPLING, GEAR ! ERE 1
5 | 430003-002 | PLUG, STRAIGHT SCREW fRdE !
6 |430003-003 | GASKET e i
7 [.430004-001 | PLUG, OIL LEVEL .| BummR ! -
3 | 430004-002 | O-RING ORUE 1
| 9 |43005-001 DRIVE PINION COMP. FEshie 4 1
!l 10 43005002 SPACER Wi !
{ 11 | 13005-003 | O-RING oRE l
|12 {43005-004 | OIL SEAL ) |
| 13 J‘?_;_L_;gm_l | BEARNG B30 | I
14 | 401300-552 | NOT SR 1
15 |902002-001  »EAKALLE il i
16 |902002-002 | BEAVING. MR 1
- 17 |902002-003 | OILSEAL RLE] 1
18 |902002-004 | O-RING __|omm 1
19 |902002-005 | BOLT, FLANGE 4 S l
20 {902002-006 | SHAFT, DRIVE -FR[ETRl 1
21 |242100-001 | CROSS JOINT COMP PG i
22 {242100-002 | BOLT B 4
23 |242100-003 | WASHER, SPRING P 4
24 |242101-001 | RING, GEAR EETE {

R




FIG.19 REAR SUSPENSION

A:(S)Y 2’3“ PART NO. DESCRIPTION £ % Q'TY
1 540300-001 | SHOCK ABSORBER ASSY, REAR TR 1
2-A 2 540301-001 | .BUSH, REAR SHOCK ABSORBER | H@%E 2
3 540301-002 | BOLT, FLANGE 293 2
4 540301-003 | NUT, SELF-LOCKING 2243 2




F1G. 20 STEERING

A:g‘_,' i’if_- PART NO. DESCRIPTION % & QTY
25-A | 1 |503300-001 | COLUMN, STEERING 2 A0k 3 I
2 | 503800-001 | TIE ROD ASSY. B AR 2
3 |503200-001 | HOLDER, HANDLE UNDER + B 1
4 |503001-001 | HOLDER, HANDLE ¥F 2
5 1503001-002 | BOLT, FLANGE R X3 4
6 |50300A-001 | PLANE BEARING, STEERING | % [ # +F 2

7 |50300B-001 | OIL SEAL HiEE 2z -
8 |50300C-001 | BRACKET, STEERING LOEER | &+ 1
.9 |30300C-002 | BOLT L 2
|r_ | 10 |503000-001 | WASHER, LOCK 1 Ji PR W "
i { 11 |S0300E-001 | COLLAR VB EEHE] 2
R | S0300E-002 | WASHER, PLATE A E 1
Iy Ffi“?‘::_ﬂm NUT,SELF-LOCKING i 1
14 | Zu200k-0C4 ¢ 2IN, COTTER HAH 1




FIG.21 FRONTSUSPENSION. WHEEL
AS?)‘.(' ':g PART NO. DESCRIPTION & ® |oTy

| | 504601-001 |LEFT AND DOWN ARM SWING | & Fig 1

2 | 504602-001 | LEFT AND UP ARM SWING ELEE 1

3 | 504800-001 | ARM SWING AXES e 2

4 [505100-001 | LEFT CROSS JOINT R 1

5 |501000-001 | FRONT SHOCK ABSORBER | BEERR 2
6 501011-001 BOOT, RUBBER v N ] 12

7 1501011-002 BOLT M10 x 45 BRIAM10 x 45 4

§ |501011-003 |NUTM12x1.25 M2 x 1.25 6

; 9 .|501011-004 | NUT M10x 1.25 BEM10x1.25 4
'f_-_“_ 4 10| 501011-005 | BOLT M10 80 BM10 x 80 4
1 11 1504701001 | RIGHT AND DOWN ARM SWING | 5 F iz 1
| 12 504712001 | RIGHTAND UP ARMSWING | % L i
12 1 505240-001 | RIGHT CROSS JOINT B 1




FIG.22 FUEL TANK

ASSY. REF. | pypTNO. DESCRIPTION % B Q'TY
NO. | NO.
1 |801000-001 | FUELTANK COMP ThAH. 1
2 |801001-001 | CAP ASSY WAEE 1
3 |805021-001 | WASHER,PLATE i) 2.
4 |805021-002 | BOLTM6x 16 M6 x 16 2
5 |802000-001 | FUEL SENSOR MWIFE i
6 [803011-001 | crip £F 2
7 | 803002-001 | PIPE WE 2-
1
AN WA




FIG.23 SEAT

REF.|  pART NO. DESCRIPTION Q'TY
NO.
1 |701000-001 | SEAT Bl I
i_ / W
F—= -
5N
1
/=
1
Y




FIG.24 FRONT WHEEL
":(S)‘ ‘;‘g: PART NO, DESCRIPTION % W QTY
1 | 423100-001 HUB, FRONT AR 2
2 | 423100-002 .BOLT kil 4
3 | 423101-001 SPACER, BEARING E=E 2
4 | 423200-001 BEARING (B6003) L1Y::d 4
S |423200-002 OIL SEAL bE= ) 2
8 | 423200-003 RING 1 WRIEE 2
11 | 423200-004 COLLAR HE 2
12 | 423200-005 NUT, CASTLE FR 2
<6 | 402000-001 WHEEL COMP. g+ 2
7 | 402000-002 | NUT, FLANGE 02 "8
|, _|404001-001 TIRE FRONT (19 X 7-8) ECL S 2
1C | £04002-001 VALVE, RIM il 2
v 15| 4040)3-001 PIN, COTTER FOH 2
14 _4;,_407;;_1;; | PLATE, BRAKE SHOE IR 11
15 | 423200-00° ’u 2R AKE SHOE SET SR 4
16 |423001-001 3?RIMN GG, TENSION G 4
17 | 423002-001 CAMSHAF ek i ] 2
18 | 423001-001 LEVER, C2MSHAF? ! £ 2 2
19 |423001-002 BOLT 3 2
20 |423001-003 NUT [ 153 2
21 | 423002-001 PLATE, INDICATOR ELR 2
22 |423002-002 OIL SEAL FitE2g 2




FIG.25 REAR WHEEL

ASSY,

REF.

No. | NoO. PART NO. DESCRIPTION % % Q’TY
1 |431000-001 COLLAR. WHEEL EHEAAH 2
30-4 2 |431000-002 | BoOLT 28 12
3 | 406000-001 REAR WHEEL COMP. R 2
4 {406000-002 NUT, FLANGE L2 3 12
5 |408001-001 TIRE (18 X 9.50-8) i ha 2
6 |408002-001 VALVE, RIM K179 2
7 |408003-001 HUB, REAR Rfak .
8 |408004-001 SPACER, BEARING HE 1
9 |408005-001 BEARING LS N
10 [408005-002 | OIL SEAL i & !
: . v |408005-003 OIL SEAL i E I
' 17 1452005-004 | NUT, AXLE ) !
3-B | ., ’ £0300€¢ - 001 CAMSHAFT Lo I
14 |424001-600 - " EVER, CAMSHAFT FiH A iR 5 1
15 |424002-0u1 £OCK _SPRING WK 1
16 [424002-002 | BO.T g 1
17 [424002-003 | NuT i 4 |
18 |424003-001 PLATE, INDiCATOR & iR 1
21 |424004-001 PIN, PIVOT R 1
'22 424004-002 BOLT, SERRATION Zi 3
32 [424005-001 | SPRING, TENSION R % I
19 1424200001 | BRAKE SHOE SET 1 3h I S 2
L1 20 |azeo01-001 SPRING, TENSION % 2
23 [424000-001 DRUM, BRAKE R EH® !




FIG.25 REAR WHEEL

“NS(S)‘ ’:EOF PART NO. DESCRIPTION & QTY |
406001-001 BOSS Lt 0% 30 1
406002-001 | O-RING 0 M 4
406003-001 WASHER FEmM% N 2
406003-002 NUT o7 h 2
406003-003 NUT A5 9 B 1
406003-004 NUT i % 98 8 1
406003-005 COVERI LB ¥ 17
406003006 SCREW, PAN HEAD AA R 3
406003-007 NUT, CASTLE HF 19 8 2
406003-008 PIN, COTTER I 2

AV 'r =
/)~




124

FIG.26 STEERING HANDLE. CABLE

A:f)‘.(' ﬁ)": PART NO. DESCRIPTION & % Q'TY
1 | 600001-001 HANDLEBAR FiLE 1
2 | 600100-001 GRIP FiB R 2
3 |-606000-001 CABLE, CLUTCH HA% 1
4 | 607000-001 CABLE, THROTTLE | TR 1
5 | 372202-001 JOINT, CABLE AT/ 1
6 |372202-002 .COLLAR (S 1
7 | 372202-003 BOLT, FLANGE RS !
8 | 610000-001 CABLE, CHOKE, R% !
.10 | 3712004-001 | .CAP, GEAR Tm i 2% & 1
11 |371203-001 .BODY, THROTTLE i ith 2% e i 1
12 |371205-001 .LEVER, THROTTLE I F e 1
T ! 571206-001 .ARM. THROTTLE BE 1
15 | #11205-001 .GASKET R 1
31-B | 15 [57:20%-901 1 SPRING, TORSION 5} ir 3% 3% 1
16 1371208502 : .WASHER, PLATE F 2
17 |371208-003 .30LT, FLANGE R I
18 |371208-004 SCKEW. T/ t{ FTAD SR 1
19 |371208-005 BOLT RARE 1
20 |371208-006 NUT BB 1
21 [372201-001 .LEVER 2 F i 1
22 |372201-002 BOLT g |
23 |372201-003 NUT, U - 35 1




F1G. 27 STAND. FOOTREST

ASSY.| REF.

no. | No.| PART NoO. DESCRIPTION & % Q'TY
I 904226 COVER, FOOTREST HERE 2
2 | 531200-001 FOOTREST | g 1
3 {532200-001 -FOOTREST 2 Fep L) 1
4 1532200002 BOLT, FLANGE MI12x25 | 3£ # MI2x25 4
5 |430400-001 PEDAL, BRAKE - & 2 8 1
6 |430401-001 SPRING, TENSION %% 1

7 | 430500-001 ROD, BRAKE B A 1T
11 1430500002 NUT, ADJUSTING AT 1
12 | 530002-001 SPRING, COMPRESSION W% 1
13 |530003-001 PIN “ "
2 | 530003-002 PIN, CLEVIS B !
K 1 230003003 WASHER 3 #h 1
r0 [30002—0na PIN, COTTER HOw 1
11 55)( <-00i THE WHOLE SET OF CABLE | BEShHir& 1
12 |530004-007 _!!_ ANLT M6 x 16 1 M6x 16 2




FIG.28 GUARD

REF.

NO PART NO. DESCRIPTION % b1 QTY
1 512100-001 BAR,CARRY FRONT EIRr R l
2 512100-002 SE ¥ M8x 16 4

BOLT.FLANGE M8x 16




FI1G.29 HEADLIGHT

ASSY:| REF| - pypT NO. DESCRIPTION % W QTY
NO. | NO. .
1 }331000-001 HEADLIGHT BUAKAT i
2 | 331200-001 HEADLIGHT STAY BRI SR .1
3 |331200-002 { GROMMET frdk 2
4 |331200-003 | WASHER,8 i 2
5 |[331200-004 | WASHER,PLATER Fg 2
6 |331200-005 BOLT M8 x 20 ERHM8X 20 2

-ﬁ_*
|




FIG. 30 HANDLE SWITCH. LEVER

ASSY.

g

NO. | No.| PARTNO. DESCRIPTION &% & Q'TY
2 |372102-001 | HOLDER, LEVER 1 RS I
3 |372101-001 LEVER 1 FH 1
4 |372101-002 BOLT 72 1
55 5 |430700-001 FRONT BRAKE SWITCH ASSY | MZE{FS 5 1
6 | 430700-002 SCREW, PAN HEAD BT 1
7 | 430700-003 NUT. U L2 33 1
8 | 430700-004 BOLT IR ]
9 |430700-005 | NUT i S 1
.10 |371105-001 SWITCH, HANDLE 2 FFR M 1
;; 11 |371106-001 EMERGENCY STOP SWITCH | #8:kFF% i
AN




" FIG. 31 ELECTRICAL 1
Argf)‘. . ﬁ‘:‘:: PART NO. DESCRIPTION % Q'TY
1 }303100-001 | BATTERY ASSY BiE 1
2 | 905005-001 | SEAT,BATTERY BRI 5
3 |904101-001 | BAND,BATTERY HLNRAA 1
4 |904102-001 CLAMP I HLAEHA 1 2
5 |904103-001 CLAMPI AT 4
6 |904104-001 CLAMPTI BAHA W 4
7 |904104-002 | BOLT M6 x 20 M6 x 20 2-
8 |302000-001 | RECTIFIER&REGULATOR ASSY VER 1
. 9 |309000-001 | REVERSE GEAR CONTROL B 1
|r 16 |301000-001 | STARTER RELAY ASSY fREh ke o1
[— ) ) 11 |301000-002 | WASHER PLATE B 2
w74V 1301000-003 | NUT B 2
! | 5085L0-001 | IGNITION SWITCH ASSY RKFFR !
14 ) masp0e-0(1 1 C.D.I ok 1
15 [305008 c0- | otTM6x20 M6 x 20 2
16 304000—00I (/ _I-:\f;ﬁ IN COIL ASSY J . 1
17 |304000-002 GASKET | i 1
18 |307200-001 | STOPSWIT RRMFFE 1
19 |303001-001 |ROXBATTERY A 1
20 |303002-001 | CAP, BOX BA’I'I‘El;Y_ /4 RS 1
21 |303002-002 | GASKET ] 2
22 |303002-003 §{BOLT M6x12 BERM6 x 12 2

N




FIG.32 ELECTRICAL?2

REF.[  pART NO.
NO.

DESCRIPTION

& W

QTY

1 | 306400-001

REAR REFLECTOR ASSY

KRR

2 | 306400-002

NUT

2 B




FIG.33 EXHAUST MUFFLER
“:Z‘_" i‘g: PART NO. DESCRIPTION % ® Q'TY
1 180200-001 MUFFLER iy BTG Sb 1
33-A | 2 | 180200-002 BOLT i 1
3 | 180200-003 WASHER, PLATE F 1
4 | 181001-001 GASKET, EXHUST PIPE Rk ]
5 | 181001-002 NUT, FLANGE ) o2 8 2
6 | 181001-003 BOLT, FLANGE £k 2
BB | lsi001-004 | WASHER, PLATE ¥t 2.
8 | 160100-001 FILTER U e 1
-9 184000-001 INTAKE VALVE HAR 1
|r 10 | 184001001 HOSE iR !
|—:— ) | 11 |184002-001 | ASBESTOSPLATE P 1
"1 2 | is0002-001 cLT 2
s ‘L 181140-001 TROTECTED TANEL Wi 2
14 | i¥1inG-002 ¢ BOLTM6x12 SERMEx 12 4
15 | 181100-00% | ©ASKET 8 4
16 |181100-004 | FoLTvsc1z BRM6 x 12 2

e
|
|
i



FIG. 34 REAR LAMP

'\‘g ‘I PART NO. DESCRIPTION % Q'TY
1 |332000-001 REAR LIGHT ASSY BiTa 1
2 | 332000-002 BOLT M6 x 20 EERM6x 20 2

W——




P Ny

FIG. 35 WIRE HARNESS

‘:g' PART NO. DESCRIPTION &% QTY
§ .

1 |307000-001 | MAIN WIRE HARNESS FRER 1
K v




4

FIG.36 ACCESSORY 1
1}:'%? PART NO. DESCRIPTION &% & Q'TY
1 |s11000-001 1 PRAME COMP B 1
2 |1g1000-001 | MUFFLER COMP WP 1
3 |s31100-001 | L-FOOTREST R 1
4 |s32100-001 | R-FOOTREST P2y e 1
5 | 100004-001 INLET PIPE ' HEE 1
6 |820200-001 REAR COVER, L. CRANKCASE ERE 1
7 |241000-001 | COVER, FRONT CRANKCASE W 1
8 | 308500-001 SPEEDOMETER SENSOR P | S
9 |430400-001 | BRAKE PEDAL ISR 1
{ 10 |805004-001 | LABEL,RRACK AR 1
s- u | 805004-002 BOLT M8 x 16 _ SHHEMS x 16 [ 4
3 1 800004-003 | BOLTM6x16 REM6 % 16 2
o Tatcoroor | whSHER e 2
14 180500005 | TOLTM6x25 M6 x 25 2
15 |308501 -061-—! 1 UR.PR SLEEVE COVER TR 1
16 |308502-001 EA_"ZE}_ HEEh I
DA




FI1G.37 ACCESSORY 11

‘;‘g“' PART NO. DESCRIPTION % & Q'TY
1 |307000-001 1 MAIN CABLE Y 1
2 |351000-001 | SPEEDOMETER e 1
3 {351001-001 | EMERGENCY SWITCH BISUTHR 1
4 |351001-002 | BOLT M8 x 60 BIHEMS x 60 2
5 |312000-001 - | HORN LAl 1
6 |312000-002 | BOLTM6x12 BEM6 x 12 2
7 |360200-001 § STEERING LOCK | ok 1-
8 |333400-001 L. WINKER ZEEE AT 2
| 9 |333300-001 | R.WINKER HEWAT 2
| 10 [333402-001 | FRAME, FR. LWINKER Az TR 1
C -23302-001 | FRAME, FR. R.-WINKER WA R 1
1 Igéfsm n02 | BOLT M8x 16 A M8 x 16 2
13 2.4-:—567:)6'3 BOLT M6x 16 7 M6 x 16 4
AN 54




FIG.38 ACCESSORY I

‘]:%F ‘| PART NO. DESCRIPTION % QTY
I [503300-001 | STEERING STEM T5 e !
2 |360201-001 | RACK, STEERING LOCK sz !
3 [360201-002 |BOLT M8 x 55 SZHMS x 55 2
4 |[333700-001 |R.REARVIEW MIRROR HIEWE B
5 [333600-001 |L.REARVIEW MIRROR ERUE 1
6 |[600001-001 | HANDLEBAR PIPE Fig !
7 [600201-001 | GREASER s P
8 [372101-001 | LEFT HANDLE GRIP ZEFH !
9 [371100-001 | L. BRAKE HANDLE SWITCH PAUEG TS 1
i 600100-001 | L, HANDLE BAR EFi8 2




